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BUILDlNG MATERJALS PLANT, 00-611 Warsaw ul. Filtrowa l, tel. 22 57 % 223
BUILDING MATERlALS LABORATORY

TEST REPORT No 0174111SIR20NM

Client's address:

GAMRAT Spółka Akcyjna (joint-słuck compan)'.
tral1s/afOr's nOle)

38-200 Jasło. ul. Mickiewicza 108

Clienl:

Objectoftesting: GAMRAT composile profiles
N"me. descript;tm. COl/dWOII "I/(I idelllijiculioll
Date of acceptance of the object of testing "in situ~ 101 j.0.J./7
~o of protocol of acceptance regarding object or testing -in situ~ LMOO-00698/1 j ZOONAI

Procedure ofacccplllnce ofthe object oftesting: No 18
Informalion rcgartling the object of testing:

GAMRAT c:omposileprojiles

Name o/Ihe objeC:l:Terrace board

Prodllcl nwnber: 397 l 2220 O

Deli\'ered: j lerrace boards wilh Ihe
dimem.iOIlS: 2.5 cm x 16 cmx c.a. 150cIII
(tllickness x widlh x lel/glh). dOllble-sided. WilII
gruoves 1.5 mm wideo spaced al 6 mm illlervals
011 one .~ideand wilII grooves 5 mm lI'ide spaced
al 15 mm imer\'Qls 011 Ihe olher side. GroO\'es
are made alot/g Ihe fet/glh ortIle boards

Date ofstarting the tests: 2015.05.21
Date of complction of łcsts: 2015.05.21
Other information regarding testing:

• Standards and testing procedures:
PN-EN 15534-4:2014 Composiles made ofmaterials on the b~.js ~fcellulose and
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thennoplastic materials (Commonly cal led wood polymer composites WPC) or
composites with natural fiber (NFC» - Part 4: Specitications offloor protiles and tiles
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CEN/TS 15676 Wooden floor - slip resistance - pendulum test (Technical Specitication)
Tests were carried oul along the length ofthe grooves
Tcmperature during tests carried out in the laboratory amounted to 22°C. rclative
humidity 55%

• In the Testing Laboratory Complcx at the Institute ofBuilding Technology swinging
device (pendulum) was used for the purpose of measuring slip resistance with the symbol
LT-209 with wide slider 57 (CEN), readings ofpendulum test values (Pendulum Test
Valuc) wcrc carricd out on scalc C ofthe device
Feature orthe Test results

dry surface wet surfacetest

-

Slip
rcsistancc
acc. to PN-EN
15534-4:2014
+ CENrrS
15676

CAMRAT composite profiles, terrace board, side with grooves 1,5
mm widc, spaced at 6 mm intervals

96: 97; 93; 95; 95: 96: 95: 95: 94: 62; 59: 59; 58; 59: 59; 62; 59: 58;
96 58

PTV avera~e 95 ± 3 avcragc 59 ± 4
(Pendulum f-------"=='-"'=~------'----"-'====---j
Test Value) CAMRAT composite profiles, terrace board, side with groovcs

5 mm wide, spaccd at 15 mm intcrvals

97; 98: 99; 100; 100: 102; 102;
102: 100: 99

76; 76; 77; 76; 77; 78: 79: 74; 76:
75

aver<:ige 100 ± 4 ave~ge 76 ± l

After ..± •.lIncertaimy ojmeasllremcm was indicaled - f!xpandcd uncel"lOinty allhc ICl"el oj confidence
omollnring to 95% and cOI'erage jactor k = 2

Person responsible for the testing Person authorizing the report
Andrzej Nowacki, Eng. Jacek Popczyk. M. Sc.

liIlegible handwriuen signaturel lillef.!ible handwriuen sif?nalltrel-, "'-~~A,.".,
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Warsaw, Ihis day 2015.06.30

TeMillg Lahortllor)' Iterehy sl"les I/wl resu/I!!' oJI/,e ubm'e ",e",im,edle.~·Ii"g reJer exclll~'ille/)' to l/re
le!iled objecI, Wil/wllt wrille" COllselll oJ Tesli"g Lahortllor)'. Iltis Report cmlllOl hi! reprodllce(/

ot/urwise thall ill ils elllirel)'.
Test reporl;s lwI fi doc,,",elll certifyillgJor sfI/e (ilu/ CO","I011 lIse i" buildillg imll13"try.

Manager or LM Laboralory
iIIegible handwriuen ~'iglra(lIre
Jadwiga Mildasze\\-ska, M. $c.

I. the undersigncd. Joanna Lubera - Kosior, swom translator or English TP/3929/05. thereby confirm the
above 10 be IruCand failhfullranslalion ofthe document presented to me in Polish.
Rzeszó".21.06.2016
Rep. No 492120 16
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